
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

MINISTRY OF TRANSPORT AND COMMUNICATIONS
MINISTRY OF ENVIRONMENT AND PHYSICAL PLANNING
CITY OF SKOPJE
PUBLIC ENTERPRISE “WATER SUPPLY AND SEWERAGE” SKOPJE

JUNE 2009

TOKYO ENGINEERING CONSULTANTS CO., LTD.
(TEC)

In Association with
CTI ENGINEERING INTERNATIONAL CO., LTD. (CTII)



Foreign Exchange Rate:

Euro 1 = JPY 163.11

Euro 1 = MKD 62.03

(Average rate in the period from

May to August 2008)



THE STUDY

ON

WASTEWATER MANAGEMENT

IN

SKOPJE

IN

FORMER YUGOSLAV

REPUBLIC OF MACEDONIA

SUMMARY

MAIN REPORT

APPENDIX (1)

APPENDIX (2)

APPENDIX (3)





PREFACE

In response to a request from the Government of Former Yugoslav Republic of Macedonia, the
[...]
The municipality has put in efforts for installing new WWTP. The preparation of D/D has been
completed. Currently, the municipality is looking for the financial supports. Treated effluent is
planned to be utilized for irrigation, which is needful considering condition of water availability in the
area.

Considering surrounding settlements, it is preferable to include domestic wastewater from these
neighboring settlements (belonging to other municipalities) in Dracevo sewerage development plan.

N



Summary, Part I (B/P)
Wastewater Management in Skopje

Part I: S-34

However, Kisela Voda Municipality and the other municipalities have not agreed on the common
project. Therefore, some time may be required for the realization. As a result of discussion with
Vodovod, the sewerage B/P recommends that Dracevo include the surrounding settlements considering
the future developments.

6. SEWERAGE FACILITY PLANNING ON CENTRAL SEWER
DISTRICT

6.1 Framework of Central Sewer District

Table I. 27 shows design parameters for collection system in its target year of 2030 and treatment
system in its target year of 2020. Population equivalent calculated by dividing BOD generation by
unit per capita per day BOD loading of 60 g is 660,380 in 2020 and 691,350 in 2030.

Table I. 27 Design Parameter of Central Sewer District

2020 2030

Destrict Area (km2) 72.8
Population 513,570 555,650
Population Equivalent 660,380 691,350
Sewage Flow (average daily) (m3/d)

Total
166,020

≒166,000
176,970

≒177,000

Pollutant Loading in BOD
(kg/d)

39,623 41,481

Pollutant Loading in SS (kg/d) 44,686 45,445
Influent Concentration (mg/l)
BOD 240 230
SS 270 260

Note: Area includes Sopiste and Soncev Grad communties outside Skopje City.

6.2 Plan of Trunk Sewer

Trunk sewers planned in the B/P are two lines at both sides of the river that connect two manholes
from which the collected sewage is discharged to the river in 2008 without treatment.

Table I. 28 shows design parameters in 2030. Hourly maximum flow is two times average daily flow
for domestic wastewater. As for industrial wastewater, maximum daily flow is assumed to be the
same as that of daily average flow and maximum hourly flow is assumed to be 1.5 times average daily
flow. Stormwater is assumed to flow in the margin of flow capacity of 50 to 100% and hence is not
taken into account in designing trunk sewers.

Table I. 28 Design Parameters of Trunk Sewer in 2030
Parameter Remarks

Area (km2) 72.8
Left bank side: 36.5 km2

Right bank side: 36.3 km2

Population 555,650
Left bank side: 237,550
Right bank side: 3318,100

Av. Daily Max. Daily Max. Hourly
Design flow (m3/d)

Domestic 111,130 138,910 222,260 Ratios:= 1:1.25:2.0
Industrial 34,840 34,840 52,260 Ratio= 1:1:1.5
Total 145,970 173,750 274,520 -

Two roads have been planned, one on each side of the Vardar River connecting the sewage treatment
plant and the starting point of two trunk sewers. It is most viable to lay two trunk sewers under these
planned roads. Two alternatives are compared in terms of their lengths, sewer bottom levels, easiness



Summary, Part I (B/P)
Wastewater Management in Skopje

Part I: S-35

of construction and construction costs. It was concluded that the concept shown in Figure I. 21 is the
most appropriate.

Figure I. 21 Layout Plan of Right Bank and Left Bank Side Trunk Sewer

Table I. 29 outlines right bank and left bank side trunk sewers. Right bank side trunk sewer starts at
the existing manhole or connection point 65 and heads for the east along the planned road (partly
constructed) and finally reaches connection point 69. It then heads for the north and joins left bank
side trunk sewer after crossing the Vardar River. River crossing part is of siphon structure with two
lines.

The left bank side trunk sewer starts at the existing manhole or connection point 106 and heads for the
east along the planned road and goes down to the south until it reaches connection point 126. It
further goes down to the south along the bank of the railway. It joins the right bank side trunk sewer
at the lower bank of the river under the railway, heads for the east and then reaches the treatment plant.

Pipe diameters of trunk sewers are 1,800 mm for right bank sewer and 1,500 mm, 1,600 mm and 1,800
mm from upstream on the left bank sewer, respectively as already approved in GUP. Based on the
calculation of the necessary diameter, it is possible to design trunk sewers which is smaller than the
Vodovod’s design diameter as shown in Table I. 29. However due to the difficulty to change the
diameter once approved in GUP, it was concluded that trunk sewers would be designed as approved.

Central WWTP

Right bank trunk
3,430 m

Left bank trunk
5,230 m

106

111

65

126

69

dia. of 1350 mm

dia. of 1600 mm

dia. of 1800 mm
dia. of 1800 mm

Dia. of 1800 mm
Dia. of 1800 mm

Siphon crossing the
river

1000m ×double

Emergency stormwater
discharge

Emergency stormwater
discharge

Railway
embankment

stormwater
overflow weir

N

0 500m



Summary, Part I (B/P)
Wastewater Management in Skopje

Part I: S-36

Table I. 29 Outline of Right bank and Left Bank Trunk Sewers
Manhole

(connecting point)

Starting Reaching

Calculated
Diameter

(mm)

Design
Diameter

(mm)
Gradient

Length
(m)

Remarks

Right bank side trunk

65 69 1,500 1,800 1/1,000 3,000

69 A 1,500 1,800 1/1,000 300

A B 1,000×double 1,000×double Level 130
Siphon crossing

the river

Total 3,430

Left bank side trunk

106 111 1350 1,500 1/1,000 1,390

111 126 1,350 1,600 1/1,000 2,930

126 B 1,500 1,800 1/1,000 780

B
Treatment

plant
1,800 1,800 1/1,000 130

Total 5,230

Note: Manhole A is the starting point of siphon at the left bank side.
Manhole B is the end point of siphon at the right bank side.
Number of connection points of 65, 69, 106, 111 and 126 are the same as those shown in existing plan

Source: Vodovod

6.3 Facility Plan of Central Wastewater Treatment Plant (WWTP)

6.3.1 Planning Policy
Central WWTP facilities are planned based on the followings.
(1) Target year is 2020.
(2) All the domestic wastewater generated in the central sewer district is treated.
(3) All the industrial wastewaters except for six large scale factories are to be treated at the plant.
(4) Stormwater in the area where no storm sewers are implemented is partly treated depending on the

conditions.
(5) Effluent BOD and SS are 25 mg/l and 35 mg/l, respectively, according to relevant EU Directives

and the results of pollution analysis is described in Chapter 4.
(6) Generated sludge is disposed of at the designated disposal site.
(7) The site allocated for central WWTP is 106 ha in “Water Economy Facility Area” established in

GUP.

6.3.2 Framework of Central WWTP
Table I. 30 shows design framework of central WWTP. The flow to the plant is 166,000 m3/d
including domestic and industrial wastewaters and stormwater.

Table I. 30 Framework of Central WWTP in 2020

Pollutants (kg/d)
Influent Quality

(mg/l)Design
Population

Population
Equivalent

Flow rate in
Average

Daily
(m3/d)

BOD SS BOD SS

Domestic
Wastewater

513,570 513,570 102,720 30,814 23,111 300 225

Industrial
Wastewater

- 89,980 32,300 5,399 9,175 167 284

Stormwater - 56,830 31,000 3,410 12,400 110 400

Total 513,570 630,380
166,020

≒166,000
39,623 44,686

239
≒240

269
≒270

Notice: Sewer district includes Sopiste and Soncev communities outside Skopje city.

6.3.3 Effluent Qualities
Macedonia has promoted environmental improvement policy according to EU directives (sewage
collection and its treatment at secondary level is required if the population equivalent exceeds 2,000)



Summary, Part I (B/P)
Wastewater Management in Skopje

Part I: S-37

in principle.

Environmental water quality standard of the Vardar River in the vicinity of Central WWTP is set at
category II (BOD of less than 7 mg/l and SS of less than 30 mg/l). On the other hand, pollution
analysis in Chapter 4 shows that it is needed to control industrial wastes as well as to treat wastewater
at secondary level (BOD of less than 25 mg/l and BOD removal efficiency of more than 90%) to
achieve this quality.

From these two aspects of EU directives requirement and achievement of environment water quality
standard, the treatment process has to be chosen among those that meet the effluent BOD of 25 mg/l
and SS of 35 mg/l, respectively.

6.3.4 Treatment Process
Several treatment processes that can treat the sewage to the effluent BOD of less than 25 mg/l and
with the treatment efficiency of more than 90% should be applied.

Following five possible treatment processes are compared from viewpoints of treatment efficiency,
easiness of operation and maintenance, site requirement, costs etc.

Conventional activated sludge process (CASP), oxidation ditch process (ODP), extended
aeration process (EAP), aerated lagoon process (ALP) and conventional trickling filter
process (CTFP)

CASP shows the smallest construction cost, has a variety of applications for medium to large WWTPs
and its operation and maintenance procedures have been established. Oxidation ditch and extended
aeration processes require larger O&M costs. Aerated lagoon facilities can be allotted only if river
improvement is done and the protected area can be appropriated for them. Conventional trickling
filter process cannot be adopted unless river improvement is done. In conclusion, conventional
activated sludge process is most appropriate for Central WWTP.

Reuse of Treated Effluent
The wastewater in the central treatment district includes various types of industrial discharges. The
possibility of re-use of the treated effluent should be carefully examined by checking the presence of
harmful and dangerous substances. “Law on Waters” to be constituted in 2008 states that treated
municipal wastewater shall be re-used whenever appropriate provided that any adverse effect on the
environment is reduced to the lowest possible level, and after prior permit issued by the MEPP.
However, there are no possible farms nearby.

6.3.5 Sludge Treatment
Sludge is inevitably generated through sewage treatment and it needs to be treated in an efficient and
sustainable manner. Sludge is treated for the followings.

- To reduce its amount by decreasing its moisture content
- To stabilize its physical as well as chemical properties
- To process and condition its properties to use it as resources

Taking final sludge disposal into account, thickening and digestion processes are inevitable prior to
dewatering/drying. Digestion is also done prior to dewatering because of less odor emission of
digested sludge. Dewatering/drying is done either naturally or mechanically.

After comparison of natural drying and mechanical dewatering in terms of mechanism of dewatering,
required site area, cost, characteristics of final product and easiness of operation, in spite of its much
larger site area, natural drying is much more viable for central WWTP in terms of energy consumption,
sludge production, operation and maintenance, handling of the final product and costs.
Natural drying at sludge drying beds is recommended for its smaller costs.



Summary, Part I (B/P)
Wastewater Management in Skopje

Part I: S-38

The influent to central WWTP includes industrial wastewaters. Macedonia has established water
quality standard for influent to sewerage facilities which stipulates that industrial wastewaters have to
be treated prior to the discharge to public sewerage system. Based on the pre-treatment of industrial
wastewaters, the sludge can be disposed of at the existing Drisla landfill site. Sludge disposal cost is
MKD 680 per ton. The annual disposal cost is computed to be MKD 19.9 (32 thousand Euros, 52.2
million Yen). In order to reduce the cost as much as possible, it is worth discussing reuse of dried
sludge.

Reuse of Sludge
Some 80 tons of dried sludge is produced everyday. Taking its considerable disposal cost into
account, it is desirable to use it as much as possible from cost saving and effective resource use
viewpoints. Dried sludge contains certain concentrations of nutrients such as nitrogen and
phosphorous and its inorganic properties are similar to those of cement. Thus, it can be used as
fertilizer, soil conditioner and possibly as a source of cement in the future. Digestion process
produces methane gas which can be used to heat digesters in lower temperature season and to generate
power in higher temperature season.

Directives 86/278/EEC stipulates that metal concentrations of the soil to be amended by sewage
sludge should be lower than the standard, that metal concentrations of the sludge should be lower than
the standard and that accumulated metal concentrations in the soil should be lower that the standards.
In this regard, agricultural use of sludge requires an in-depth consultation with environmental and
agricultural authorities after checking actual metal concentrations of sludge. Composting dried
sludge might be needed depending on the agricultural requirements.

6.3.6 Wastewater/Sludge Treatment Processes Schematic
Figure I. 22 illustrates wastewater and sludge treatment processes including anaerobic digestion.

Figure I. 22 Overall Flow Schematic of Central WWTP

6.3.7 Conditions of WWTP Site and Allotment of Treatment Facilities
The area of about 106 ha is designated as Water Economy Facility Zone that is allotted to Central
WWTP site. The southern border of the site is in conformity with the improved Vardar River course.
As shown in the figure, the river currently passes through the plant site. The river improvement in
the area has not been scheduled and hence the area at the right bank side is substantially not available.

The road of 25 m width is planned to be constructed from north to south at 300 m east from the
western edge of the site. The site is divided into two by the planned road. At the center-north of the
plant site, there is forest area of about 20 ha that is designated as nature protection area. It should be
avoided to construct any structure of sewerage facilities in the protection area. Subtracting all these
areas where no facilities of WWTP can be constructed from 106 ha, the available land is 57 ha.

Figure I. 23 shows the allotment of WWTP facilities.

Distrib
ution

Grit
chamber
Pump

CCTReactorInfluent

Disposal

Raw sludge

Excess sludge

Return sludge

PST SST

SDBSDST

Discharge



Summary, Part I (B/P)
Wastewater Management in Skopje

Part I: S-39

Figure I. 23 Facilities Allotment of Central WWTP

6.4 Outline of Sewerage Facilities and Project Cost

6.4.1 Outline of Facilities
Sewerage facilities for Feasibility Study include trunk sewers to collect and convey sewage,
wastewater treatment facilities to treat the sewage at the required level and sludge treatment facilities
to treat generated sludge. Table I. 31 outlines above mentioned facilities.

Table I. 31 Outline of Facilities

No. Specifications Quantity

1. Collection system
1.1 Left bank side trunk sewer

R. C. pipe φ1500 1,390 m
R. C. pipe φ1600 2,930 m
R. C. pipe φ1800 910 m

1.2 Right banks side trunk sewer
R. C. pipe φ1800 3,300 m
R. C. pipe φ1000 130 m

2. Central WWTP
2.1 Wastewater treatment facilities
2.1.1 Grit chamber and pumps

Main pumps Q=44m3/m 5（including one for standby）

2.1.2 Primary settling tank

Circular dia. 24m × water depth 3m 8 tanks（2/train×4trains）

2.1.3 Aeration Tank
Rectangular W16m × L67m × D5m 8 tanks (2/train×4trains)

2.1.4 Secondary settling tank
Circular dia. 24m × water depth 3m 16 tanks (4/train×4trains)

Wastewater treatment
facilities

Communal facility zone

Sludge treatment facilities

Green buffer0 500m

Sludge drying bed
N



Summary, Part I (B/P)
Wastewater Management in Skopje

Part I: S-40

No. Specifications Quantity

2.1.5 Chlorine contact tank
Rectangular W10m × L86m × water depth 2m 1 tank

2.2 Sludge treatment facilities
2.2.1 Gravity thickener

Circular dia. 21m × water depth 4m 2 tanks
2.2.2 Anaerobic digester

Cylindrical dia. 26m × water depth 14m 4 tanks
Gas holder volume 2,000m3 4 tanks

2.2.3 Sludge drying bed
W10m × L20m × D0.2m 500 beds (10/train×50trains)
[...]
・Velocity: 0.8 m/s3 at minimum and 3.0 m/s at maximum

2.3 Route and Longitudinal Section of Trunk Sewers

The trunk sewers are planned to be laid beneath the planned road and the elevation of the planned road

3 This minimum velocity, which is usually employed for a stormwater sewer is applied to the trunk sewers as well because
they will continues to function as a stormwater sewers for the time being.



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-3

is vitally important in planning the trunk sewers. However, it might take years to obtain the elevation
data of the planned road because of the road implementation procedure. Based on the topographic
survey done during the Feasibility Study, it was assumed that the current ground level would be the
lowest level of the planned road surface. Consequently, the longitudinal profile of the trunk sewers is
determined supposing their earth cover is one meter to the road surface.

The trunk sewers have to be laid staying out of existing underground structures. The trunk sewer at
the left bank side will cross three existing sewers with diameters of 500, 1,000 and 1,200 mm at its
most downstream. If the existing sewer of 500 mm diameter is relocated by 1.6 m deeper and 130 m
away, the trunk sewer can be laid 1.1 m lower only, not 5 m lower. Since the horizontal relocation of
105 m out of 130 m will be done in parallel with trunk sewer laying, the earth work needed for the
relocation can be minimized. From the above discussion, it is concluded to lay the trunk sewer as
shallow as possible by relocating the existing sewer of 500 mm diameter.

2.4 Considerations in Trunk Sewer Laying

2.4.1 Connection with the Existing Pipe
At the right bank side
Existing trunk sewers were planned and constructed as sanitary sewers, but the collected sewage is
currently discharged to the Vardar River through storm sewer. A new trunk sewer in parallel with the
existing storm sewer is to be laid instead of converting the storm sewer to trunk sanitary sewer. The
new trunk sewer will be equipped with stormwater overflow weir from which wastewater is conveyed
to a sewage treatment plant and stormwater is discharged to the river.

At the left bank side
Existing trunk sewer was designed as sanitary sewer and the collected sewage is discharged to the
Vardar River without any treatment. The weir will be added in the existing manhole as the starting
point of the trunk sewer to divert the flow exceeding the design value to the river.

2.4.2 Stormwater Overflow Weir
Though the City of Skopje has constructed sewers aiming at the complete separate system, storm
sewers have been installed at only 30 % of the central sewer district to date. Rain fallen in the area
where no storm sewers are laid possibly flows into sanitary sewers. The trunk sewer is designed for
maximum hourly flow and the stormwater flowing into trunk sewers has to be separated and diverted
to the river. Some apparatus such as stormwater overflow weir needs to be installed where other
sewers are connected to the trunk sewer.

At the right bank side, two stormwater overflow weirs are to be installed at No.65 (the starting point of
new trunk sewer) and at No.70 (the point prior to river crossing) in Figure II. 2. At the left bank side,
on the other hand, three chambers are to be installed at No.106 (the starting point of trunk sewer), at
No.111 (about one and a half kilometers downstream) and at No.126 (the point before turning to the
right) in Figure II. 2.

2.4.3 River Crossing
Siphon structure is to be installed in river crossing with two units of the same diameter and siphon box
with either gate or sliding weir. The velocity in the siphon structure should be greater than the
upstream part of the sewer by 20 to 30 %.

Since siphon structure is to be constructed under important facilities such as rivers or railways, it has
to be strong enough to resist outer pressures. At the same time, no leakage is allowed in order to
prevent pollution of the Vardar River. From these viewpoints, siphon structure is to be a
circumferentially closed concrete structure.



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-4

2.5 Layout Plan and List of Major Facilities

Table II. 6 shows specifications of the trunk sewers and their relevant facilities. Figure II. 2 shows
the layout plan of the trunk sewers.

Table II. 6 Specifications of the Trunk Sewers
Pipe material Diameter (mm) Length (m) Route (Node No.)

R. C. 1,000 130 Siphon (Crossing River) 130×2
Right Bank

R. C. 1,800 3,770 65 – 69 – 70 - WWTP

Sum 3,900

R. C. 1,500 1,400 106 – 111

R. C. 1,600 2,890 111 – 126Left Bank

R. C. 1,800 940 126 - WWTP

Sum 5,230

Total 9,130

Figure II. 2 Layout Plan

Right Bank

φ1500

φ1600

φ1800

φ1800

φ1000x2

Left Bank

No,1

No,2

No,3

No,4

No,5

No,6(WWTP)

No,1 No,2

No,3

No,4

Dia(mm)
φ1800

φ1800

φ1800
siphon
φ1000x2

Right Bank
Node

65－69

69－70

70－WWTP
River
crossing

Left Bank
Node

106－111

111－126

126－WWTP

Dia(mm)
φ1500

φ1600

φ1800
Stormwater
Overflow Weir

No.1～No.5



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-5

Size (w-h)
(mm)

Gradient
(1/x)

Length
(m)

2
3

8
.4

6
No. 3

(C
h=1,160m, End of partm

ent block)

No. 4
(C

h=1,420m, Start of villa
gery)

No. 5
(C

h=3,057m, Bending point)

(V
ardar River ,desig

n riv
er bed 229.33 )

No. 6
(C

h=3,900m, W
W

TP pomping sta
tio

n)

ƒÓ1000x2

Level

ƒÓ1800

1/1,000

50
30 170 300

2
2

7
.6

5
4

.0
7

2
2

8
.0

7
3

.0
6

W
W

TP
(C

h=3,600m, MH
)

Chainage
(m)

Covering
(m)

Invert Level
(m)

Ground Level
(m)

+220.0m

+225.0m

+230.0m

+245.0m

2
3

9
.5

8
RIG

HT BANK
COLLECTOR

No. 1
(C

h=0m, Startin
g Manhole)

No. 2
(C

h=293m, Bending point)

0

1
.0

6

+235.0m

+240.0m

2
3

9
.2

2

2
4

0
.2

9
2

00

2
3

8
.7

7
1

00

2
3

8
.4

0

2
3

8
.2

0

2
3

7
.9

9
3

00

4
00

1
40

2
30

2
00

1
00

2
3

7
.7

9

2
3

7
.8

5

2
3

7
.4

5

2
3

7
.7

3

2
3

7
.0

2

2
3

6
.7

6

2
3

7
.2

3

2
3

7
.1

8

2
3

6
.9

2

2
3

6
.1

1

2
3

5
.5

0

2
3

6
.2

8

2
3

5
.8

0

2
3

5
.3

1

2
3

4
.8

3

2
3

4
.9

6

2
3

4
.5

9

2
3

4
.7

8

2
3

3
.4

5

2
3

1
.2

5

2
3

3
.8

0

2
3

2
.9

3

2
3

3
.2

5

2
3

4
.6

5

2
3

4
.0

9

2
3

4
.3

3

2
2

9
.3

3

2
3

3
.0

0

2
3

3
.7

0

2
3

6
.3

3

2
,2

00

2
,3

00

2
,4

00

2
,5

00

2
,6

00

2
,7

00

2
,8

00

2
,9

00

3
,0

00

3
,1

00

3
,2

00

3
,3

00

3
,4

00

3
,5

00

3
,6

00

3
,7

00

3
,8

00

3
,9

00

3
00

4
00

5
00

6
00

7
00

8
00

9
00

1
,0

00

1
,1

00

1
,2

00

1
,3

00

1
,4

00

1
,5

00

1
,6

00

1
,7

00

1
,8

00

1
,9

00

2
,0

00

2
,1

00Topo Survey
(m)

0

1
00

2
00

2
3

6
.1

3
1

.4
7

2
3

5
.7

3
2

3
5

.3
1

2
3

5
.0

1
2

3
4

.7
7

1
.4

8

1
.0

0
1

.2
4

2
3

4
.3

7
2

3
2

.1
8

1
.3

8
3

.5
7

Sanita
ry sewer pipe ƒ

Ó1,000

1
.0

0

1
00

1
20

2
3

1
.8

6
3

.3
9

6
0

2
3

2
.1

2
3

.6
5

2
3

5
.8

3
2

.4
8

1
40

2
3

1
.9

8
2

.8
0

3
90

2
3

1
.4

7
2

.0
5

2
3

1
.4

2
2

.7
4

5
0

2
3

6
.1

4

2
3

5
.0

0
7

00
2

3
0

.7
2

2
.3

0

2
3

0
.5

8
-1

.3
1

2
3

0
.5

1
1

.3
1

2
3

3
.8

0
7

0

2
3

0
.2

8
0

.9
9

2
3

0
.0

8
2

.5
9

2
2

7
.7

0
5

.2
6

2
2

9
.9

8
2

.1
3

2
3

7
.4

0
2

2
7

.7
0

8
.5

7
5

0
2

2
7

.7
0

2
3

3
.4

2
0

.5
0

2
2

7
.7

0
2

2
9

.3
8

4
.5

9
2

.0
6

5
0

3
0

1
70

3
00

2
2

9
.2

1
1

.8
1

2
3

7
.7

5

2
3

7
.2

3

200

ƒÓ1800

1/1,000

100100

2
3

6
.0

3
0

.4
5

300 400 60 140 120 700390 50 140 70 230 230 100 50

Figure II. 3 Longitudial Profile (Right Bank)

7
,6

0
0

7
,5

0
0

7
,4

0
0

7
,3

0
0

7
,2

0
0

7
,1

0
0

7
,0

0
0

6
,9

0
0

6
,8

0
0

6
,7

0
0

6
,6

0
0

6
,5

0
0

6
,4

0
0

6
,3

0
0

6
,2

0
0

6
,1

0
0

6
,0

0
0

5
,9

0
0

5
,8

0
0

5
,7

0
0

5
,6

0
0

5
,5

0
0

5
,4

0
0

5
,3

0
0

5
,2

0
0

5
,1

0
0

5
,0

0
0

4
,9

0
0

4
,8

0
0

4
,7

0
0

4
,6

0
0

4
,5

0
0

4
,4

0
0

4
,3

0
0

4
,2

0
0

4
,1

0
0

4
,0

0
0

3
,9

0
0

3
,8

0
0

3
,7

0
0

3
,6

0
0

3
,5

0
0

LEFT BANK
COLLECTOR

No. 1
(C

h=8,500m, Startin
g Manhole)

No. 2
(C

h=7,520m, Bending point)

No. 3
(C

h=7,109m, Bending point)

(C
rossi

ng Old
Aglicultu

ral Water Channel)

No. 4
(C

h=4,179m, Bending point)

0

7
0

1
9

0

6
0

1
6

0

2
0

0

3
0

0

2
0

0

5
1

0

1
9

0

3
0

0

1
0

0

2
0

3
8

0

1
9

0

1
0

6
4

0

Topo Survey
(m) 8

,5
0
0

8
,4

0
0

8
,3

0
0

8
,2

0
0

8
,1

0
0

8
,0

0
0

7
,9

0
0

7
,8

0
0

7
,7

0
0

No. 5
(C

h=3,500m)

Storm
water pipe ƒ

Ó1,200

2
4
3

.6
7

2
4

3
.5

3

2
4
2

.7
7

2
4

3
.2

5

2
4
6

.5
7

2
4
5

.7
6

2
4

6
.8

3

2
4

6
.0

5

2
4

1
.0

3

2
4
0

.3
6

2
4

0
.0

9

2
3

9
.7

9

2
4
0

.0
7

2
4

0
.5

5

2
4
0

.5
6

2
4

0
.2

2

2
3
9

.7
7

2
3
9

.3
7

2
4
0

.0
1

2
3

8
.7

3

2
3

7
.8

3

2
3

7
.8

0

2
3

7
.7

9

2
3

8
.1

0

2
3
7

.8
1

2
3
7

.5
7

2
3

6
.9

4

2
3

7
.4

0

2
3

5
.9

9

2
3

5
.8

2

2
3
5

.6
1

2
3
5

.6
1

2
3

5
.4

3

2
3
5

.1
7

2
3
5

.5
6

2
3

5
.4

9

2
3

5
.8

3

2
3

4
.3

0

2
3

4
.4

4

2
3

4
.6

0

2
3

4
.4

5

2
3

4
.1

3

2
3

3
.7

8

2
3

4
.6

0

2
3

4
.5

8

2
3

4
.4

2

2
3

4
.3

0

2
3
4

.2
1

2
3

4
.1

2

2
3
4

.1
6

20
20

170

Chainage
(m)

Covering
(m)

Invert Level
(m)

Ground Level
(m)

+220.0m

+225.0m

+230.0m

+245.0m

2
4
5

.9
6

+235.0m

+240.0m

Size (w-h)
(mm)

Gradient
(1/x)

Length
(m)

2
3

8
.1

0
6
.2

1

2
3

6
.7

0
2
3

3
.4

8
2

.2
0

5
.3

1

Iron factory
drain

pipe

2
3
2

.9
7

5
.2

8

2
3

2
.0

4
3

.5
6

2
3

6
.9

0

2
3

4
.3

0
2
3
1

.1
6

1
.3

8
2
3

1
.1

8
2
.8

9

2
3

3
.3

8

2
3

0
.7

8
2
2

9
.2

0
1

.9
1

3
.4

9

Storm
water pipe ƒ

Ó1,200

2
2
9

.0
1

3
.0

1
2
.7

9
2
2

8
.9

8
2
.4

2
2
2

8
.9

3
5
.0

4
2
3

6
.0

0

2
3

3
.0

0

2
3

7
.2

9

W
WTP

(C
h=5,230m, MH

)

3
,4

0
0

3
,3

0
0

1
7

0
2
2
8

.0
7

3
.0

6

2
2

8
.9

2
3
.7

0

2
3
4

.1
6

2
2

8
.2

8
3
.9

0

2
4

3
.1

9
2

4
5

.3
1

2
4

3
.0

4

2
4

7
.0

0

2
2
8

.2
6

7
.0

5
2
3

3
.4

2
2
2

8
.2

4
3
.2

0

3
,2

7
0

2
3
7

.9
7

4
.3

5
2
3
7

.9
6

5
.7

0
1
3

0
1

0

2
3

7
.8

9
3
.5

3

2
3
7

.7
0

3
.9

0

2
3
7

.6
2

7
.7

3
8

0

2
3
7

.5
6

6
.3

9
2
4

5
.6

0

2
3

7
.4

0
7

.7
8

2
3

7
.2

0
2

.1
8

2
3

6
.9

0
1
.2

4

2
3

2
.7

8
3

.2
9

2
3

2
.4

8
3

.8
6

2
3

2
.2

3
3

.6
7

2
3

2
.2

2
2
.9

4
2
3
7

.6
6

2
3

6
.9

4
2
5

0
1

0
2
3

2
.1

8
3

.0
0

4
0

2
3

2
.0

8
3

.5
6

4
0

2
3

1
.4

8
1
.9

3

8
6

0

3
0

5
0

2
0

2
0

ƒÓ1500

1/1,000

Sanita
ry sew

er pipe ƒ
Ó1,000

Sanita
ry sew

er pipe ƒ
Ó500(m

ove)

ƒÓ1600 ƒÓ1800

300
10

70 190 80 60 160 200 300 200 510 190 300 250
10

40 100 40 860 20 380 190 30
50

10 640

Figure II. 4 Longitudial Profile (Left Bank)4

4 ※out of the scope of the Study

Pump up※

Pump up※



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-6

3. PRELIMINARY DESIGN OF CENTRAL WWTP

3.1 Design Parameter

The target year of this feasibility study for Central WWTP is 2020. The basic condition of Central
WWTP for 2020 is shown in Table II.2 and II.3. Treated wastewater is planned to be discharged into
the Vardar River which flows in proximity to Central WWTP site. Water quality standard for treated
wastewater discharge into rivers is shown in Table II.4. This standard is defined in EC directives for
urban wastewater.

3.2 Design Criteria

B/P selects conventional activated sludge process for wastewater treatment process and gravitational
thickening followed by anaerobic digestion and natural drying for sludge treatment process. Table II.
7 summarizes design parameters of these unit processes.

Table II. 7 Design Criteria for Treatment Facilities
Criteria

Facility Item
Range

A. Wastewater Treatments (for BOD Removal)
(1) Grit Chamber
(2) Primary Settling Tank Overflow Rate 50 m3/m2/d 35 – 70
(3) Aeration Tank Hydraulic Retention Time 6.0hr 6.0 – 8.0
(4) Secondary Settling Tank Overflow Rate 25 m3/m2/d 20 - 30
(5) Chlorine Contact Tank Contact Time 15 min

B. Sludge Treatment
(1) Gravity Sludge Thickener Solids Surface Loading 75 kg/m2/d 60 - 90
(2) Anaerobic Sludge Digester Hydraulic Retention Time 20 days
(3) Sludge Drying Bed Drying Days 14 days
(4) Gas Holder Storage Volume 12 hr
(5) Temporary Sludge Storage Yard Storage Volume 1 year

Note: Design guidelines of Japan are referred to.

Conventional activated sludge process is proposed to remove organic pollutants measured as BOD for
the target year 2020 considering the urban wastewater directives of EU, constraints on the WWTP site
and the project and maintenance costs. In the second stage after 2020, nitrogen and phosphorous
removal processes will be introduced if necessary.

Table II. 8 Proposed Treatment Process

Stage Proposed Process

Stage I (2020)
Conventional activated sludge process
for BOD removal

Wastewater Treatment
Stage II (after 2020)

Nitrification/Denitrification for nitrogen removal and
chemical addition for phosphorous removal

Stage I (2020)
Secondary treatment for certain amount of stormwater
regarded as first flush

Stormwater Treatment
Stage II (after 2020)

Check whether detention reservoir is needed or not
through qualitative and quantitative survey on
stormwater

Sludge Treatment Sludge Thickening, Sludge Digestion and Sludge Drying
Note: Stage II in case “Sensitive Area”

3.3 Process Calculation and Hydraulic Calculation

Table II. 9 outlines the results of process calculation done based on the design criteria shown in Table
II. 7. The magnitude of facilities is determined to include stormwater regarded as first flush.



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-7

Table II. 9 Summary of Proposed Facilities

Facility Dimension / Number Remarks

A. Wastewater Treatment
(1) Grit Chamber
(2) Main Pumps 166 m3/min in total For maximum hourly
(3) Primary Settling Tank Dia. 24.0m × 8 tanks
(4) Aeration Tank 16.0m × 67.0m × 5.0m × 8 tanks
(5) Secondary Settling Tank Dia. 24.0m × 16 tanks
(6) Chlorine Contact Tank 10.0m × 86.0m × 2.0m × 1 tank

B. Sludge Treatment
(1) Gravity Sludge Thickener Dia. 21.0m × 2 tanks
(2) Anaerobic Digestion Tanks Dia. 26.0m × 14.0m × 4 tanks
(3) Gas Holder Dia. 16.0m × 10.0m × 4 tanks
(4) Sludge Drying Bed 18.0 ha Including transportation aisle
(5) Temporary Sludge Storage Yard 80m × 200m

3.4 Layout of Facilities and Flood Protection

3.4.1 Present Condition
Water economy facility zone occupies 106 ha. However, subtracting 49 ha for present river area,
right bank side of the present Vardar River, planned road area and protected area, the land available for
Central WWTP construction is 57 ha.

Figure II. 5 Present Condition of Central WWTP Site

3.4.2 Facility Layout Plan
Figure II. 6 and Figure II. 7 show layout plan of Central WWTP that is prepared taking the followings
into account.

- Wastewater treatment facilities are allocated at the western part of the planned road, sludge
treatment facilities such as sludge thickeners and sludge digesters are planned in the eastern part of
the planned road.

Available Area for WWTP Facility
(57 ha)

Protected Area
for conservation of nature

Vardar River area and
its right bank side

N Planned road

Boundary line of
Water Economy
Facility Area

←City Center

0 1km



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-8

- Sludge drying beds are planned in the eastern part because the beds cannot be located in the
western part. Required area of the sludge drying beds is about 18 ha including related facilities
like transportation aisle.

- Sludge drying beds are surrounded by green buffer zone to minimize odor emission.
- Temporary or emergency dried sludge storage space for one year production is reserved.

1. Pumping Station
2. Blower House
3. Administration House
4. Primary Settling Tank
5. Aeration Tank
6. Secondary Settling Tank
7. Chlorine Contact Tank
8. Future Facility as 2nd Stage
9. Gravity Thickener
10. Sludge Digestion Tank
11. Gas Holder

Figure II. 6 Layout Plan of Central WWTP (1)

N

1

2

3

4

4
5

5

6

6

7

9

10

11

8



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-9

Figure II. 7 Layout of Treatment Facilities (2)



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-10

3.4.3 Flood Protection
For flood protection purpose, the dyke to cope with 1,000 year return period flood, partly existing, is
to be extended towards the downstream of the river.

Figure II. 8 Dyke Construction Section

3.5 Facility Construction and Temporary Structure Construction Methods

Geological survey shows that the ground of WWTP site consists of silt layer from the ground level
(GL) down to 2 meters below GL and of gravel layer 2 meters beneath from the surface with N-value
of greater than 30. Hence, it has sufficient bearing strength. No foundation is judged to be needed.
Open cut method is adopted in principle for good soil conditions, small rainfall and sufficient space.

3.6 Clean Development Mechanism

There are two methodologies approved by CDM Executive Board in the field of wastewater treatment.
These methodologies are ACM50014: Avoided methane emissions form wastewater treatment and
AMS6-III.H: Methane recovery in wastewater treatment. Application of the project activity is
investigated based on those approved methodologies.

The potential application of CDM in the project activity is utilization of digested gas by generating
electricity. It results in the reduction of CO2 emission by replacing grid power supply generated
using fossil fuel with electricity generated using biogas.

The common practice is to utilize digested gas generated from anaerobic digestion as heat resource to
keep digesters at the adequate temperature and to flare the excess gas. In this feasibility study, two
systems to utilize digested gas are investigated: “Co-generation System” and “Heater and Gas engine
Generator system”.

5 Approved Consolidated Methodologies (UNFCCC)
6 Approved Small-scales Methodologies (UNFCCC)

Dyke Extension(2.1km)
Existing

dyke

Area for wastewater

treatment facilities

N

0 1km

Legend

Border line of lot

Dyke construction



Summary, Part II (F/S)
Wastewater Management in Skopje

Part II: S-11

Table II. 10 Method of Digested Gas Utilization

System Description of System Heat Efficiency

Co-generation System

Electricity is generated by gas engine which
is driven by digested gas. Simultaneously,
anaerobic digester is warmed by heat energy
recovered form exhaust gas and cooling water
through heat recovery device.

32% of calorific energy is transformed
into electricity and 25% - 30% of
calorific energy is utilized as heat energy.
Total efficiency of energy recovery is
57% - 62%.

Heater and Gas Engine
Generator

Anaerobic digester is warmed by heating
device by utilizing digested gas. Electricity
is generated by gas engine using surplus
digested gas.

Efficiency of heating device is
comparatively high. Efficiency of gas
engine is the same. However total
efficiency is inferior because it does not
recover heat energy.

Total efficiency of co-generation system is superior in terms of energy recovery. Even during
summer, calorie recovered from waste energy is not sufficient to warm anaerobic digester. Therefore,
auxiliary fuel such as crude oil is inevitable at all time of the year. It is not appropriate to supplement
shortage of calorie by using auxiliary fuel from the aspect of reducing CO2 emission considering
application of CDM. Therefore, introduction of co-generation system is not applicable.

Then, the other system, in which anaerobic digester is warmed by a heating device and electricity is
generated by using surplus digested gas, is investigated. Production of electricity and reduction of
CO2 emission in case of introduction of digested gas generator system is summarized in Table II. 11.

Table II. 11 Production of Electricity and Reduction of CO2 Emission

Jun Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Production of
Electricity
(MWh/day)

7.6 8.7 10.0 11.3 11.3 11.3 11.3 11.3 11.3 11.3 9.9 8.7